

TYPE EXAMINATION CERTIFICATE

No. 11-003 of 25/01/11

Name of organization: **UGent, Department of Textiles** issue this certificate.

1. Product name: VINYL PLANK (Click System)
2. Product material: PVC
3. Product type:
 - a) thickness: 5.0mm
 - b) density: 2010 kg/m³
4. Numerical code of product classification:
 - a) fire behaviour: B fl s1
 - b) formaldehyde: E1
5. Usage of the product: indoor floor paving
6. Applicant: Vertex Floors Limited
7. Address: Room B n C, 15/F Hang Seng Causeway Bay Building, 28 Yee Wo Street, Causeway Bay, Hong Kong.
8. Manufacturer: Zhangjiagang YiHua Plastics Co., Ltd
9. Address: Yangshe Town Industrial Development Zone Area, Zhangjiagang City, Jiangsu Province, P.R. China
10. Importer: HWZ International AG
11. Address: Untere Gründlistrasse 23, CH-6055 Alpnach Dorf, Switzerland

This certificate assures the compliance of properties of the product, which complies with the technical requirements referenced in EN 14041 - EN 9239-1- EN 717-1.

The results of tests and findings on conformity of the properties of the given type with technical requirements given in EN 14041 - EN 9239-1- EN 717-1 are referenced in Final Test Report 11-003 and FCHL-895/11.

Date of issuing: 25/01/11

Valid until: 2015

Department of Textiles of Ghent University is recognized as notified laboratory 1611 for the European Products directive 89/106/EEC.


Didier Van Daele *i.o.*
Head of floorcovering/fire tests


Prof. Dr. Paul VIEKENS, dr. h. c.
Head of Department